



March 8, 2019

Mail To:

Mr. Chip Johnson
Sprayroq, Inc.
248 Cahaba Valley Pkwy
Pelham, AL 35124

email: cjohnson@sprayroq.com

Bill To:

<= Same

Dear Mr. Johnson:

Thank you for consulting TRI/Environmental, Inc. (TRI) for your geosynthetics testing needs.
TRI is pleased to submit this final report of the laboratory testing for the sample(s) listed below.

TRI Job Reference Number: 44794
Material(s) Tested: One, Sprayroq Resin Squares
Test(s) Requested: Compressive Behavior (ASTM D695)

If you have any questions or require any additional information, please call us at 1-800-880-8378

Sincerely,

Mansukh Patel
Technical Director
Geosynthetic Services Division
www.GeosyntheticTesting.com

*Signature is on file



LABORATORY TEST RESULTS
 TRI Client: Sprayroq, Inc.

Material: Sprayroq Resin Squares
 Sample Identification: NL
 TRI Log #: 44794

PARAMETER	TEST REPLICATE NUMBER					MEAN	STD. DEV.
	1	2	3	4	5		
Compressive Behavior (ASTM D 695)							
Compressive Strength (lbf)	27205	26322	26605	24699	25968	26160	934
Compressive Strength (psi)	27219	26009	26928	24986	26164	26261.2	874.8
Compressive Strain @ Max Load (%)	37.7	35.0	36.5	33.5	34.2	35.38	1.70